

Test Report

Number: GZHH00353759



Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

Conclusion:

Tested sample
Submitted sample sets

Standard
Child care articles - Baby walking frames - Safety requirements and test methods
- EN 1273: 2020
Excluding:
- Clause 9: Product information

Result
Pass

Authorized by:
For Intertek Testing Services Shenzhen Ltd.
Guangzhou Branch, Hardlines

Victor T.J. Wang
Assistant General Manager

